90 = Special Equipment



R50 - Ré0 - R69

90 = Special Equipment

Call-

Ordering No. ggt. Description of Part
|

Sidestand
90 24 012 — | sidestand, complete ... ... e 1
9024 010 — sidestand ... L 1
9024170 — rubber bumper ... 1
9024178 — bushing ..o 1
021119 | — | washer oo 1
99 45165 “ co cotter Pin 3X2D e 1
9024174 | SPIING « ettt e 1

\ Sidecar attachment

9020172 - sidecar attachments, complete set ................ 1
9024184 — ball stud ... e 1
99 23 445 — nut M 12x1.5—6 S phoblack. .................... 1
99 45175 — cotter pin 3X25 ... e 1
9020182 — | screw with loop, front and rear ... ?
9020188 — WaSHEr e e [ 2
9932130 — lock washer B12 ... ... i l 2
9922135 — nut M12—¢ Sphoblack. ........ .. ... ... 2

Pillien seat and foot rests
9034017 — pillion seat ... ... .. 1
9913 456 — screw M 6x15—8 G, chrome plated ........ e 4
9931 045 — | washer 6.4, chrome plated ............ ... 4
99236135 — | starwasherJé64pho. ...l 4
99 22 054 — nut Mé6—6 Sphoblack. ........ .o 4
4034150 — foot rest oo e 2
99 36 245 — star washer 1 125 pho. ... ool 2
9913890 — | screw M12x25—8 G phoblack. ... il 2
9034128 — foot peg. rubber ... 2

Duaiseat
90 34 025 — | dualseat {optiona! part No. 9034026) ............ 1
9913 457 — | screw M 6%15—8 G phablack. ............. .. ... 4
9932071 — lock washer B 6 ... ... 2
9922054 — nut Mé—6 S phablack. ............. ...l 2

|

65



R50 - R60 - R&9

90 = Special Equipment

Call-
Ordering No. r??:t ‘ Description of Part Qty.
Q.
1
Safety bars
20 24 024 — safety bars, complete set ............ ... ... 1
90 24158 — safety bar ... o]
9024182 — L oelamp e } 2
9922 077 — | nutMB—6Sphoblack. ........... .ol 8
99 32091 — | JockwasherB8 ... ... .. | 8
9024190 — ! engine mounting stud, front (long) ................ i 1
!
|
|
. Battery
80 42 027 — | battery 6 V16 ampere-hours .......... ..ol 1
8042213 — bottom plate ... 1
8042221 — | bottom pad ... 1
i
]
Siren i
|
0BBI00 | — | SIHEN  oevrereeie e 1
9088 11C — | switch cover ..... .. .. e 1
9088120 — | carrier forsiren ... oo
80 42131 — | vibration mount ......iiiee i 3
9088124 — | pushbution switch ......... ..ol ‘j 1
9088128 — | braoss ground connection ....... .. ..o | 1
9922054 — | nutM g phablack. ...l ! 6
9932070 | — | lock washer B 6 ........ ..., 6
19913235 | — | Screw M 5X15—8 phoblack. ... 2
992203 | — | nut M5 phoblack. ... 4
9931034 | — | washer 53 phoblack. ........ooe.iiieiiiiiieinns, 2
9932045 | — | lockwasherB5 . ...ooiiiiiiiiii 2
9913655 | — i screw M 8x25—8 G phoblack. .. .coooiiiiini... 2
9932091 — | lockwasherB8 ... 2

66




R50 - R60 - Ré69

90 = Special Equipment

Call-
Ordering No. Jslcut Description of Part Qty.
Q. [

9976475 | — | wire A1.5(x1080), brown ........... !
9976474 — | wire A 1.5 (x1260), black ...........
99 76 478 — wire A 1.5 {x1260), black-red .......
9976 474 — | wire A1.5(x1680), black ............. deliverable
99 75 260 — insulator tubing B 45 (%650}, black, only in

from pushbutton switch on handlebars, :J:t:rzg

toclamp ...
9975312 — insulator tubing B 910 {x 450}, black,

from end of rubber hose to siren ... ..

Spotlight
90 86 100 — | spotlight ... 1
9086 114 — | spotlight carrier, Teft .......... ... ...l 1
9086115 —_ spotlight carrier, right .......................... 1

Gasket set
90 90 268 — for R50 ..o 1
90 90 269 - for Ré9 ........ U 1

Tools
9090172 — | cover (rubber), for pump ...... ... L 1
9090174 — | rubber insert for pump ... 1
9090176 — rubber O-ring forpump ......................... . 1
90 90 070 — | pump (without hese) .................... ... .... 1
9090100 — j toolcase (empty) ......... ... i, 1
90 90 140 — | wrench for carburetor ................. ... ..... 1
9090 188 — | cleaning cloth ...... ... ... ... . 1
90 90 108 — | open-ended wrench 810SW .................... 1
90%0112 — | open-ended wrench 9x11SW .................... 1
9090116 ~— | open-ended wrench 12x14 SW, only for R 69 .. .. .. 1
2090117 — open-ended wrench 1417 8W .. ................ 1
9090122 — | open-ended wrench 1922 SW .................. 1
9090123 — open-ended wrench 36 x41SW ..., ............. 1
9090124 — | wrench 12x14 SW ... .. ..ol 1

67



R50 - R60 - R69

90 = Special Equipment

Ordering No. C&I}- ! Description of Part i Qty.
9090125 © — | wrench 21X22 SW ... e o
9090148 — | screwdriver, 3.5 mm blade width .................. 1
9090 149 — | screwdriver, 7 mm blade width .................. P
090133 | — | Fre Q10N «everirieeeee et 2
9090135 | —— | Plers ....iuiii i 1
9090129 — 1 wrench 14X19 SW ... .. 1
2090104  — | rod to remove wheel axle .............oiiiii.. 1
9090138 —_ round open-ended wrench ...................... 1
90 90 154 — | feeler gauge for valve clearance .................. 1
9090162 | — | PAtch Kit © oot 1
9090 156 —  round open-ended wrench 17x27 SW ............ 1
9016 009 — lock set {lock for steering column and tool box,

with keys) ... 1

2016 007 — lock for steering column .............. ... ..l 1

2016105 — Key o e 2

2016101 — e} 1

2016104 el - < LT T T 1

9020031 — | tool kit for R 69 {without patch kit and pump) ...... 1
I




